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Concentrated / Point Load Test

TEST REPORT

M/s Sharcstar Ventures,
34-35. Peeiamedu Industriai Estate.
V.K.Roaci, Peeiamedu,
Coimbatore - 641O04

Letter dated 05tn Fe,bruarv 2019

Raised Access Floor Panel Core Testing
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